ENT Primary Care Guidelines in adults: Rhinitis

(o

ntra nasal steroid:

First line Beclomethasone dipropionate
nasal spray (200 sprays) + non sedating
antihistamine: First line cetirizine. Treat for
at least 4 weeks.

Check compliance with therapy

Patient presents
with blocked +
running nose

Does patient have
allergic symptoms?
(sneezing, itching)

No

Qeﬁecﬁve can continue /

Yes

Does the patient have a
history of injury to nose +
unilateral congestion?

Key:
C] = Work up in Primary Care

D = Refer onto Secondary Care
O = Referral Process

C] = Refer to Intermediate or Community Services

Title: ENT Guidelines Date:25/07/2014 Version:v9.0
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/Primary Care RAST test at GP discretion. The\
CCG DO NOT commission desensitisation

NB: ONLY send patient for allergy test if pa-
tient cannot be controlled by standard

Patient may have a
Septal Deviation: Re-
fer to Secondary Care

Does patient have
anosmia ?
+ Rhinorrhea
* Asthma

For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk .

Management in Primary Care:

2 weeks of prednisolone (20mg once a day)
2 weeks of macrolide antibiotic First line:
Erythromycin 250mg FOUR times a day or
500mg TWICE a day
1 month of steroid nose drops (head down,
3 minutes)—
First line: Betamethasone sodium phos-
phate 0.1% drops
Second line: Fluticasone propionate nasal
drops (subject to formulary approval)

All of the above at the same time

Feedback will be saved and considered for the next guideline review, next due in January 2015.

-ve RAST

NHS
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Refer to ENT if
symptoms are
predominately
unilateral

Referral onto ENT is NOT appropri-
ate. Manage in house: http://

www.allergyuk.org/avoiding-

An

improve

CReSS

A

Y

ment?

=

)

respiratory-allergens/avoiding-
respiratory-allergens

Continue with
corticosteroid nasal
Yes spray * oral non
sedating
antihistamines

‘( Refer to

'L Secondary Care
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ENT Primary Care Guidelines in adults: Hearing Loss/Deafness Croydon Clinical Commissioning Group

4 N\

Patient is > 60 years old @ Refer to Audiology

- J/

v

Does patient have gradual
onset, bi-lateral, with no
other ENT symptoms?

<60 years old/with other Refer to Intermediate
ENT symptoms ENT Service

Gradual
. Is the hearing loss
Patient presents . .
) ) gradual or a sudden e Sodium bi-carbonate ear drops for 2
with hearing loss .
onset? weeks Yes Continue Management
Yes e Earirrigation in surgery—if no
contraindications
\ 4
Does patient have wax Resolved?

Sudden Onset .
in the ear canal?

»
>

/ Investigations: \

Rinne test and Weber test i.e. louder sound
behind ear. Negative Rinne test = conductive

hearing loss.
\ 4

Treatment: \ @ Refer to
O .
Intra Nasal Spray for one month to decongest GiEneeRe ET
K the nose /

e

If patient presents with a sudden onset of
sensory neural hearing loss (SNHL) refer ur-
=Work up in Primary Care gently into ENT within 24 hours—contact the

= Refer to Intermediate or Community Services g en el

= Refer onto Secondary Care k /
O = Referral Process

URGENT REFERRAL:

Do F

Title: ENT Guidelines  Date:25/07/2014 Version:v9.0  For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk.  Feedback will be saved and considered for the next guideline review, next due in January 2015.
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Primary Care ENT Guidelines in adults: Sinusitis and Facial Pain Croydon Clinical Commissioning Group
k(Cont‘inue Management in
&)%+ of facial pain is migraine arh Lhouse
NOT sinusitis Ve
For patients with intense facial
Facial Pain is . . .
pain, nasal congestion, +/- clear Resolved/failure to
predominant > .
rhinorrhoea settle?
symptom Trial anti-migraine treatment Refer to Neurology for Migraine
A If persistent trial of tricyclic agent Management
Refer to Intermediate ENT for
/ \ patients with ENT symptoms
What is the patient’s predominant
symptom?
1. Facial pain +/- nasal

congestion +/- clear
rhinorrhoea or Acute
Avoid antibiotics as most self limiting. Consider an immediate antibiotic prescription only if sys-

2. Thick nasal discharge +/-

. . temically unwell and not appropriate to admit or high risk of complications due to pre-existing co
nasal congestion +/-anosmia

. -morbidity. Consider 7-day delayed prescribing strategy

+/-facial pressure

K / First line: amoxicillin 500mg THREE time a day for 7 days (or Erythromycin if allergic to penicil-
lin)

Second line for persistent symptoms: co-amoxiclav 625mg THREE times a day for 7 days

v

Continue Management
Doxycycline 200mg stat then 100mg daily for 7 days if allergic to penicillin

v (see Management of Infection Guidance for Primary Care)
\ + Short course of nasal decongestant v
Thick nasal K / Rapid recurrence and/
discharge and

or failure to settle?

facial pressure

A

@nic (for 8 weeks +) \ @ Refer to Intermediate

ENT for triage
1. Macrolide antibiotic

First line: Erythromycin 250mg FOUR times a day or 500mg TWICE a day for 2 weeks
PLUS;

Corticosteroid nose drops

First Line: beclomethasone sodium phosphate + oral prednisolone for 2 weeks.

Key: 2. Step down to corticosteroid nasal spray:
[j = Work up in Primary Care First line: Beclomethasone dipropionate nasal spray for up to 3 months

C] = Refer to Intermediate or Community Services . . .
Review patient in one month
D = Refer onto Secondary Care
O = Referral Process

Title: ENT Guidelines  Date:25/07/2014 Version:v9.0  For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk.  Feedback will be saved and considered for the next guideline review, next due in January 2015.




Primary Care ENT Guidelines in adults: Snoring

/Does the patient suﬁer\

from sleep apnoea?
Evidenced by:

o Witnessed apnoea

o Choking in the night

o Disrupted sleep
patterns

- /

dlnitial conservative treatments: \

Weight management with those
patients with high BMI

Alcohol intake management

Possible referral to dentist for

oral device

/

Key:
[j = Work up in Primary Care

[3 = Refer to Intermediate or Community Services

C] = Refer onto Secondary Care
O = Referral Process

Title: ENT Guidelines Date:25/07/2014 Version:v9.0

\ 4

Patients that snore that
have a BMI <30

Failure of conservative
treatments

Patient history of nasal

obstruction/nasal polyps

High on ESS - suggestive

of Sleep Apnoea
2. Investigations: PAp

Epworth Sleepiness
Scale (ESS)

Low on ESS

NHS

Croydon Clinical Commissioning Group

é}ntinue with: \

—

Refer to
Intermediate ENT

-

o

Management of nasal polyps in Primary Care: \

2 weeks of Predisnolone(20mg once a day)

2 weeks of macrolide antibiotic First line: Erythromy-
cin 250mg FOUR times a day or 500mg TWICE a day

1 month of steroid nose drops (head down, 3 minutes)
First line: Betamethasone sodium phosphate 0.1%
drops

Second line: Fluticasone propionate nasal drops
(subject to formulary approval)

Any resolution?

All of the above at the same time

/

For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk .

Feedback will be saved and considered for the next guideline review, next due in January 2015.

Refer to the Sleep Clinic
(NOT to ENT)

Weight management with those
patients with high BMI

Alcohol intake management

Possible referral to dentist for

oral device

)

Continue management

Yes .
if necessary

ENT

AV

4symptoms persist after\

one month of nose
drops/ spray then refer
to ENT

If patient presents with
large tonsils—refer to

/




Primary Care ENT Guidelines in adults: Ear Infection/ache (Otalgia/Otitis)

Otitis Externa:
1. Stop the provoking factors

~

water exposure

use of cotton buds

Shampoo/soap

A 4

2. Treat with antibiotics and/or steroid drops:

First line: Locorten-Vioform ear drops

Second Line: Gentisone HC

for 2 weeks

@ab ear if not resolving /

NHS

Croydon Clinical Commissioning Group

|

N

\ 4
E)

J
L

Continue conservative management

Still persisting?

Acute Otitis Media (AOM):

¢ Patient presents with bulging Tympanic Membrane
@he patient presenting with th * Rare in adults, usually children
following upon examination?  Consider whether antibiotic is required:
. Tenderness on pulling = offer a no antibiotic prescribing strategy or delayed antibiotic strategy.
external ear or moving = Offer immediate prescription; for those who are systemically unwell (but who do not require

the jaw
Debris in the ear canal

Eardrum inflamed but

intact

/

Care)

admission), to those at risk of serious complications, with symptoms lasting >4 days and not

improving

penicillin)

3. +/- Short course of nasal decongestant

1. First line: amoxicillin 500mg (up to 1g if severe) THREE time a day for 5 days (or Erythromycin if allergic to

2. Second Line: See Clinical Knowledge Summaries (CKS) See Management of Infection Guidance for Primary

-

Otalgia:

Primary symptoms: normal ear, no deafness
Probable diagnosis:

J Referred pain from head/neck
Possible TMJ

Atypical migraine

= Work up in Primary Care

= Refer to Intermediate or Community Services

DoLF

= Refer onto Secondary Care

O = Referral Process

Title: ENT Guidelines

Date:25/07/2014 Version:v9.0

For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk .

qure oropharynx check is carried out in case of tonsils/Back of Throat Ca.

~

CReSS

/

NOTE: Recurrent infections
refer to secondary care
(Grommets are an ECI proce-
dure, please refer to ECI guid-

ance—

http://
nhscroydonintra-
net.croydonpct.nhs.uk/

TeamsAndDepartments/

primarycarecommissioning/

pbc/referralsupport/Pages/

EffectiveCommissioninglnitia-
. tive.aspx

Refer to Intermediate ENT
for aural toilet

Refer to ENT Secondary

Care—please indicate how
the patient meets ECI crite-
ria

»

Refer to Max-Fax or Rheuma-
tology if referred pain from
head/neck or TMJ.

‘N

.

=

~

B: consider Malignant Otitis Externa in:
Elderly patients
Diabetic patients

‘(Urgent Referral to ENT

Severe Pain

Possible Cranial Nerve Palsy

/

Feedback will be saved and considered for the next guideline review, next due in January 2015.

'L Secondary Care




Primary Care ENT Guidelines in adults: Tonsillitis

@tient presents with foIIowing\

days:

\_

symptoms that have lasted 3-7

Sore throat
Large red tonsils
twhite spots

Pain on swallowing

/

\ 4

e The majority of sore throats are viral, most patients do
not benefit from antibiotics.

e If Centor score 3 or 4: (lymphadenopathy, no cough, fever,
tonsillar exudate) consider 2 or 3-day delayed or
immediate antibiotics

Treatment:

1. First line: Phenoxymethylpenicillin 500mg FOUR times a
day

If allergic to penicillin: Erythromycin 250mg FOUR times a day
for 7-10 days (10 days if severe) or 500mg TWICE a day for 7-
10 days (10 days if severe)

2. Second line: Co amoxiclav or add Metronidazole to cover
anaerobes

Key:
C] = Work up in Primary Care

E} = Refer to Intermediate or Community Services

D = Refer onto Secondary Care
O = Referral Process

Title: ENT Guidelines

Date:25/07/2014 Version:v9.0
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.| Yes Discharge

-~

~

No response to AB + recurrent episodes that
match the following:
. 5+ episodes in 1 year
Resolved? . 4+ episodes per annum in 2 years
. 3+ episodes per annum in 3 years
. 2+ episodes of Quinsy
. 2 hospital admissions
J Significant asymmetry

Refer to ENT Triage

FOR INFORMATION:

the patient meets criteria (ECI 2013/14:

Tonsillectomy is an ECI procedure, please ensure

http://nhscroydonintranet.croydonpct.nhs.uk/

TeamsAndDepartments/

primarycarecommissioning/pbc/referralsupport/

Pages/EffectiveCommissioninglnitiative.aspx

For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk .  Feedback will be saved and considered for the next guideline review, next due in January 2015.



Primary Care ENT Guidelines in adults: Epistaxis (Nose Bleeds)

K Consider stopping aspirin \

. Check with specialist before stopping
clopidogrel. Clopidogrel should not be
stopped earlier than recommended
without discussion with the initiating
clinician when used combination with

aspirin e.g. post cardiac stent insertion

J Investigate for possible underlying
bleeding problems

. Trial Naseptin cream FOUR times a day
for 10 days (not for those allergic to

\ peanuts) /

Key
C] = Work up in Primary Care

C} = Refer to Intermediate or Community Services

C] = Refer onto Secondary Care
O = Referral Process

Title: ENT Guidelines  Date:25/07/2014 Version:v9.0  For any comments or suggestions regarding the guidelines, please send them to tom.cox@croydonpct.nhs.uk .

»

Resolved?

NHS

Croydon Clinical Commissioning Group

Discharge

Still on-going/recurrent
after primary care Yes @

management?

Feedback will be saved and considered for the next guideline review, next due in January 2015.

NB: If nose bleeds are severe or
prolonged refer to the on call
SHO

Refer to ENT




